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[A Division of NATRIP Implementation Society (NATIS), Govt. of India]

NON TRANSFERABLE
TEST REPORT

[c|T]o[B|L[5055] . | Date: 30.11.2016 |
1.0 NAME AND ADDRESS OF : M/s. Polyhose India(Rubber) Pvt. Ltd.
THE CUSTOMER Plot No. F37-F42 & F50-F55, SIPCOT Industrial Park,

[rrungattukottai, Pennalur Post, Sriperumpudur
Taluk- 602117, Tamil Nadu, India

2.0 CUSTOMER LETTER REF. : CCTNPOIPLLCEL47745 Dated 15-Oct-2016
3.0 DESCRIPTION OF COMPONENT :
' 1 | Name of the component LPG hose assembly
2 | Name and address of the Same as Sr. No. 1.0
manufacturer
3 | Dimensions of the component Nominal Size =12mm, Bore Size = 13.2 mm,
Quter Diameter = 22.7 mm
4 | Drawing No. PHIR-001-02
5, | Markings ; POLYHOSE LOGO LPG HOSE NB
\ ‘ 12.0mm(1/2") Max W.P. 2.5MPa as
per IS 9573:2012 for Type |
4.0 TESTOBJECTIVE :
To evaluate performance of LPG hose. assembly as per the requirements given in IS
9573:2012 as amended up to date. .
.5.0 TEST REQUIREMENTS,‘ OBSERVATIONS AND RESULTS:
‘ Please refer test requirements/results in Annexure-| of the report.
©6.0 CONCLUSION:
LPG hose assembly submitted by M/s. Polyhose India (Rubber) Pvt. Ltd. specified in Sr.
no. 3.0 of this test report meets the requirements of all the tests as per IS 9573:2012 as
amended up to date.
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Asst. Manager ﬁr. Manager ] Sr. General Manager (47745)

Office Address : Plot No.-26, Sector-3, HSIIDC, IMT-Manesar, Gurgaon-122050. Haryana (India)

Phone : 0124-4586111, Fax : +91-124-2290005. E-mail: team@icat.in, Website : www.icat.in
(An 150 9001, ISO 14001 and OHSAS 18001 certified, scope wise NABL accredited and BIS ;‘ecognised Test House)
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DISCLAIMER

1. ICAT issues Test reports/ Extension reports/ Developmental Reports for vehicles/ parts/
components/ assemblies etc. based on the documents produced and/or prototype / vehicle(s) or
sample(s) submitted by the applicant and testing thereof.

2. ICAT issues Test reports/ Extension reports/ Developmental Reports in compliance to Motor Vehicle
Act/ Central Motor Vehicle Rules and their provisions as amended from time to time or any other
statutory orders under which ICAT is authorized. Other Rules/Acts are outside the purview/scope of
the Test reports/Extension reports/ Developmental test reports

3. Test(s) on prototype/ vehicle(s)/ sample(s) is/are carried out on the basis of standard procedures as
notified under specific rules/ requested by the applicant. Results of such tests are property of bearer
of Test Reports/ Extension Reports / Developmental test reports. These results cannot be disclosed
unless specifically so ordered by Government, Court, etc

4. Unless otherwise supported by a separate Certificate, this Test report Extension Reports /
Developmental test reports shall not be considered in isolation as valid Type approval for any
vehicle

5. ICAT is not responsible for testing each vehicles/ parts/assemblies efc. for which Test Reports/
Extension reports/ Developmental test reports is issued. Further, ICAT is not responsible for
ensuring manufacturing quality of the vehicles/ components/ parts/ assembles etc. for which the Test
Reports/ Extension reports/ Developmental test reports is fare issued.

6. ICAT is no way responsible for any misuse or copying any design/type/system in connection with
entire vehicle/ components/parts and assemblies covered under the Test Reports/ Extension
reports/ Developmental test reports is fare issued

7. Breach of any statutory provisions, of Indian laws or laws of other countries, will be sole
responsibility of the customer. ICAT shall not be liable for any claims or damages made by the
customer, whatsoever. The customer shall alone be liable for the same and undertakes to indemnify
ICAT in this regard

8. Further, ICAT has the right, but not under obligation to initiate cancellation / withdrawal of the Test
report/Extension/ Developmental test report-is/are issued, in case of any fraud, misrepresentation,
when it surfaces ~ and «comes  in.  the  knowledge of ICAT

9. No extract, abridgment 6f abstraction from'this’tést report may be'published or used to advertise the
product without the written consent of the Director, ICAT, who reserves the absolute right to agree or
reject all or any of the details of any items of publicity for which consent may be sought

The appropriate local court at Gurgaon shall have the jurisdiction in respect of any dispute, claim or
liability arising out of this report.
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Annexure |
Sr Test Test Requirements Observations / Results
No
Dimensions Perform the dimensions and |All the Dimensions and
1 and  Material | tolerance measurements as per Cl. | tolerances are within
test (Cl. No. | No. 5.3. Verify material requirements | acceptable limits.
5.2 and 5.3) as per Cl. No. 5.2. Satisfactory
?&heﬂgn T5e§t1 The minimum adhesion between | Cover to reinforcement = 2.2
2 of ‘ o I.S reinforcement and cover shall not be | kN/m.
9573:2012) less than 1.5 kN/m. Satisfactory
'II_'Z\rqlw erature When a cut test piece is conditioned | After 5 h exposure to -40°C, No
FIexiFt))iIit Test at -40 + 2°C for 5h and then bent to | crack was observed when the
< (Cl Noy 550 180° around a mandrel with 12 times | hose was bent through 180°
of ’ T I-S the nominal bore diameter; no | around the mandrel.
9573:2012) cracks or breakage shall be shown. | Satisfactory

Flexibility of the
hose

The hose shall be capable of being
bent to the radius given in Table 1 of

No structural damage was
observed when the hose was

4 g?l' No. 5'5|'g IS 9573:2012 flatness shall not | bent through radius of 95mm.
9573:2012) exceed 10% of the outside diameter. | Satisfactory
gggir;taan ce When Pieces of lining and cover are r::rﬁr?:l;? gob\?:rn;?% cl)i?“tnhe
exposed to ozone environment of 50 P : 9
Test 5 i when subjected to ozone
. (Cl. No. 554 T T environment under stress
of ' " s shallinot show any signs of ¢racking: CShdition
9573:2012) | Under 2X magnification. Satisfactory
A complete Hose assembly when L
.?g;?f Pressure subjected to internal hydraulic Egsgﬁgga?eﬁrlﬁgiu:g?;h
pressure equal to 5.0 MPa for 1 min, : !
6 g(f)l. No. 5.5.51.; the change in the length shall be :l::ézztreed to 5 Mpa hydraulic
o o : . ;
9573:2012) }n\él:‘gt[r%the range of 12% of its original Satisfactory
Egéigzge Test Represertative  Samples of hose Burst observed at 206.84 bar
7 | (Cl. No. 5.5.5.2 | Shall not burst below 10 MPa when | 54 ga\pa) hydraulic pressure
& T I.S subjected to internal hydraulic Safisfactor '
9573:2012) RISSELS: ’
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Sr Test Test Requirements Observations / Results

No

8 Tensile Strength Lining Cover Lining Cover
and Elongation Tensile Tensile Tensile Tensile
ﬁitnt;;ega:n?if Strength Strength Strength Strength

=10.0 =10.0 = 18.21 =16.32
I(_Dlover of the MPa(min) MPa(min) MPa(min) MPa(min)
SIS?\I 5.4.1 of Elongation Elongation Elongation Elongation
I(S 95703;.2-042)0 = Min 200 % = Min 250 % = Min 238 = Min 298
' % %

9 Acceleration Lining Cover Lining Cover
Aging Test Tensile Tensile Tensile Tensile
(CINo. 5.4.2 of Strength Strength Strength Strength
IS 9573:2012) = -25% =-50% =-12% = -23%

Elongation Elongation Elongation Elongation
=-50 % =-50 % =-17% =-28 %

10 | Resistance to n- 1) % n-pentane absorbed o _
Pentane should be less than 10% of -I{OZ 12{1;pentane absatbed =
(CI'No. 5.4.3 of initial mass of the lining. e
IS 9573:2012) 2) % n-pentane extra should 4 _ b

be less than 5% of initial é’ n-pentane absorbed = +2.3%
- atisfactory
mass of the lining.

11 | Electrical The electrical continuity of wires in
Continuity test textile reinforced Type | hose after oo
(CINo. 5.5.6 of | subjecting-it-to-proof-pressure test Ssgfsir‘:\gr(?owti:xhu?t hgse Elews
IS 9573:2012) | asiper/5.55.1shall be tested andlle | g o - Y.

maintained for each hose length y
from one end to another.

12 | Grip Strength When Pieces of lining and cover
test are exposed to ozone environment
(CINo. 5.5.7 of | of 50 ppm at 40 + 2°C for 72+ 2h, | Not Applicable
IS 9573:2012) pieces shall not show any signs of

cracking under 2X magnification.
13 | Burning test A complete Hose assembly when

(CI No. 5.5.8 of
IS 9573:2012)

subjected to internal hydraulic
pressure equal to 5.0 MPa for 1
min, the change in the length shall
be within the range of 12% of its
original length.

Not Applicable
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